18 @v 0S8120R

25 % ) NO. | DESCRIPTION NO. | DESCRIPTION
3 ‘g% d & 1 LABEL 24| BEARING 629
2 SCREW ST4.2x19 25 | FAN
3 SCREW M4x10 26 | BEARING BASE
g 4 | COPING 27 | BEARING 6002
A2 5 | SQUARENUT M4 28 | WASHER
6 HANDLE BUFF 29 | SPRING WASHER
8 | SCREW 30 | SCREW M5x18
3 9 RIGHT AUXILIARY HANDLE 31 | ALUMINIUM BASE
10 | LEFT AUXILIARY HANDLE 32 | DUST BOX
123 | KNOB 33 | DUST BOX COVER
) - 72 122 | CARBON BRUSH HOLDER 34 | DUST GUIDE BOARD
Ly 12-3 | CARBON BRUSH 35 | SCREW M4x12
13| swiTcH 37 | 150 BASE
14 | CAPACITOR 38 | SCREW M5x12
15 | SCREW ST4.2x14 39 | 150 PAPER
16 | CORD ANCHORAGE 40 | 125 BASE
17 | CORD GUARD 41 | 125 PAPER
18 | POWER CORD&PLUG 42 | INDUCTOR
20 | LABEL 43 | WASHER
21 | STATOR ASSEMBLY 888 | HOUSING ASSEMBLE
22| BEARING 608
23 | ROTOR ASSEMBLY

$T20111208-01




